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B B P R4/ Sample Description: [l 75/ Solid state B % #/Sample Quantity: 1
Samapts Begertii BE 5L 44 7R/ Sample Name:  $#:40 F4 J#5/Brand: YZAISi12
e Deorption M fi /Material: 4844 HE/Else: /
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1.4 IR B iR I/ Vickers hardness test

K AFFAE/ Test standard: GB/T 4340.1-2009

R 45 5 /Test results:
¢ RS i
W5 g R FHE &
Hardness
Sp. No. Test Results : AVG Note
symbol
FARER i% E /From the
=260 HBW
Tech. req. GB/T15114-2009,YZAISi12
e
3-1 103 106 105 105 HBW10/3000
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